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WE HEREBY CERTIFY THAT THE TEST RESULT SHOWN HEREIN ARE CORRECT AS CONTAINED IN
THE RECORDS OF THE COMPANY
Examiner : Bong-Jin Choi Quality Manager : Tai-Wook Kir
KOSTEEL Co. Ltd |1 -
Note: This test report shall not be used as any type advertising or claim purpose.
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